

**TEST CERTIFICATE Nº 230.Z.1505.300.EN.1**

References: 0811077-10 / 1505039-07- C-i

PRODUCT: Coat rack **WINDOW / WIPI****COMPANY:** **VICCARBE HABITAT, S.L.**
PG. Norte, C/Travesía 1 al camí Racó S/N
46469 BENIPARRELL (VALENCIA) SPAIN
Phone: 96 120 10 - Fax: 96 121 12 11**TEST:** Compliance with the following standard:
UNE EN 14749:06 Domestic and kitchen storage units and worktops.
Safety requirements and test methods.**RESULT:** Satisfactorily complies with specifications of standard, according to the following tests:

TESTS	RESULT
Paragraph 6.1 UNE EN 14749:06 General security requirements	CORRECT
Based on paragraph. 6.6 Stability	CORRECT
Hangers resistance (internal method) (Q = 4 kg, t = 7 days)	CORRECT

Paterna, May 25, 2015

Signed. José Emilio Nuévalos
Head of Furniture Laboratory

This certificate only refers to the samples tested by the AIDIMA laboratory.
The particular results of the tests are described in technical reports ref. 0811077-10 / 1505039-07 dated 15/05/2015.

AIDIMA is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: CATAS SPA (Italy), COSMOB (Italy), CTIB-TCHN (Belgium), DTI (Denmark), ELKEDE (Greece), EMPA (Switzerland), FCBA (France), HFA (Austria), IHD (Germany), ITD (Poland), SHR (Holland), SP Trätekt (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), VTT (Finland), WKI (Germany).